
ME0102016 Proposed Draft Permit/License  Page 1 of 12 
W006306-5L-D-R 
 

AUTHORIZATION TO DISCHARGE UNDER CLEAN WATER ACT SECTION 301 (h) 
MODIFIED NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) 

 
In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. 
§1251 et seq.; the "CWA"), and Title 38 Maine Revised Statutes § 414-A et seq., 
 

Town of Lubec –ME0102016 
 
is authorized to discharge from a facility located at 
 

Wastewater Treatment Facility 
Pleasant Street 

Lubec, Maine 04652 
 
to receiving water named Passamaquoddy Bay (Lubec Narrows) - Lubec, Maine 

Class SB 
 
in accordance with effluent limitations, monitoring requirements and other conditions set forth 
[...]
application for the waiver request.  Based on this review, it is my tentative decision that Lubec 
should receive a 301(h) waiver from secondary treatment standards in accordance with the terms, 
conditions, and limitations proposed in the modified 301(h) National Pollutant Discharge 
Elimination System (NPDES) permit. 
 
     Lubec’s application is seeking approval for the discharge of up to a monthly average of 
166,000 gallons per day of primary treated waste water generated by residential homes in the 
town. Lubec is seeking renewal of its variance from the secondary treatment requirements of the 
Clean Water Act, as amended by the Act pursuant to Section 301(h) that was originally granted by 
the EPA on May 9, 1985 and subsequently renewed on July 7, 2003. It is my tentative decision 
that Lubec be granted a renewal of the variance in accordance with the terms, conditions, and 
limitations of the attached evaluation.  This determination is subject to concurrence by the State of 
Maine as required by Section 301(h) of the Act.  Region I has prepared a draft NPDES permit in 
accordance with this decision. 
 
     Because my decision is based on available evidence specific to this particular discharge, it is 
not intended to assess the need for secondary treatment by other publicly owned treatment works 
discharging to the marine environment.  This decision and the NPDES permit implementing this 
decision are subject to revision on the basis of subsequently acquired information relating to the 
impacts of the less-than-secondary discharge on the marine environment. 
 



     Pursuant to the procedures of the NPDES Permit Regulations, 40 CFR Part 124, a public notice 
will be issued which describes the comment procedures that are available to interested persons in 
regard to this decision and its accompanying draft NPDES permit. 
 
 
Date:                    
 
 
                                                            ___________________________                                             
                                                           Robert W. Varney  
                                                           Regional Administrator 
                                                           Environmental Protection Agency 
                                                           Region I 
 



 
 
 
 

TENTATIVE DECISION DOCUMENT 
 
 

ANALYSIS OF THE APPLICATION FOR A SECTION 301(h) 
 
 

SECONDARY TREATMENT VARIANCE 
 
 

FOR 
 
 

THE TOWN OF LUBEC 
 
 

WASTE WATER TREATMENT PLANT 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ENVIRONMENTAL PROTECTION AGENCY 
REGION I - NEW ENGLAND 

 
 
 

August 2008 
 



Table of Contents 
 
          Page 
 

  Summary          
 
I.   Introduction          1 
 
II.   Description of Treatment Facility       1  
 
III.   Description of Receiving Water       2  
 
IV.   Physical Characteristics of the Discharge      2 
 

  A. Zone of Initial Dilution (ZID)       2   
 
V.   Application of Statutory and Regulatory Criteria     3  
 
   A. Primary or equivalent treatment requirements      3 
        [40 CFR 125.60]    
 

  B.  Existence of and Compliance with Applicable          
         Water Quality Standards        5 

 
  (1). Dissolved Oxygen       6     

 
  (2). Fecal Coliform Bacteria       7   

 
  (3).  pH           8 

 
    (4).  Demonstrate Compliance with Standards    8   
 

 C.  Attainment or Maintenance of that Water Quality       9  
        which Assures Protection of Public Water 
        Supplies, a Balanced Indigenous Population of 
        Shellfish, Fish and Wildlife, and Recreational 
        Activities in and on the Water       9 
 

  (1). Transport and Dispersion of Diluted              
         Wastewater and Particulates      9 

 
  (2). Impact of the Discharge on Public Water    
         Supplies         9 
 
  (3). Biological Impact of Discharge      10   

 



  (4). Discharge Does Not Contribute to                
         Extreme Adverse Biological Conditions    10 

 
    (5). Benthic Population Does Not Differ     10 
 
    (6). Impact on Recreational Activities     10 
 
    (7). Additional Requirements      10 
 
    (8). Stressed Waters        11 
 

  D.  Establishment of Monitoring Programs      12   
 

  (1). Establishment of Monitoring Program     12  
 

  (2). Depth of Discharge       12 
 
    (3).  Biological Monitoring for an Improved 
            Discharge        12 
 
    (4).  Water Quality Monitoring      13 
 
    (5).  Effluent Monitoring Program      13   
 

  E.  Effect of Modified Discharge on Other Point           
        and Nonpoint Sources        13 

 
  F.  Toxics Control Program        13   

 
    (1).  Identification of Sources and Industrial  
         Pretreatment        13 
 

  (2). Nonindustrial Source Control Program     13   
 

  G.  Increase in Effluent Volume or Amount  
         of Pollutants Discharged        14 
 
    (1).  New or Substantially Increased Discharge 
           of Pollutants        14 
 
    2.  Combined Sewer Overflows      14 
 
   H.  Special Conditions        14 
  
VI.   Compliance With Provisions of Other State,               

  Local or Federal Laws        16 



 
  A. State Coastal Zone Management Program     16 

 
  B. Endangered or Threatened Species      16 

 
  C. Marine Protection, Research and Sanctuaries Act    16 

 
   D.  Essential Fish Habitat        17 
 
VII.   State Concurrence in Variance       17 
 
VIII.  Conclusion          17 
 
IX.  Tentative Decision             18 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



SUMMARY 
 
The applicant, the Town of Lubec (Lubec hereinafter) is seeking a variance from secondary 
treatment requirements for the discharge of up to 166,000 gallon per day (gpd) of waste water 
treatment plant (monthly average daily design flow). The treatment plant facility is located in the 
Town of Lubec, Maine and discharges its effluent to Passamaquoddy Bay (Lubec Narrows), a 
Class SB waterway according to 38 Maine Revised Statutes Annotated (M.R.S.A.) §469. 
See Attachment A of this document for a location map. 
 
EPA followed the guidance provided in EPA’s Amended Section 301(h) Technical Support 
Document (1994) for evaluating the improved discharge for a small applicant (average dry 
weather flows below 5.0 MGD).  The Region relied on information in a document entitled 
“301(h) Facilities in Maine, Report of 1995 Monitoring Activities,” prepared by the State of 
Maine’s Department of Environmental Protection (MEDEP) and submitted to EPA in July 1996 
as well as monthly compliance date generated by Lubec for the period July 2003 through the 
present as required by the terms and conditions of the most current NPDES permit. 
 
The applicant's receipt of a Section 301(h) variance from secondary treatment is contingent upon 
the following conditions: 
 

1. The treatment system's ability to maintain an average monthly 30 percent (%) 
removal rate of five-day biochemical oxygen demanding (BOD5) material and 
50% removal for total suspended solids (TSS) (State of Maine Section 401 Water 
Quality Certification Condition), and; 

 
2.  The discharge’s ability to meet all water quality standards at the edge of the zone of 
initial dilution, and; 

 
3. State Certification under 401 of the Act regarding compliance with State law 
and State Water Quality Standards, including a basis for the conclusion reached. 

 



 

 1

I. INTRODUCTION 
 

Lubec has requested a renewal of its five-year variance from the secondary treatment 
requirements for its publicly owned treatment works (POTW) pursuant to Section 301(h) of 
the Clean Water Act, as amended by the Water Quality Act of 1987.  This tentative 
decision document summarizes the findings, conclusions and recommendations of the New 
England Region of the Environmental Protection Agency (EPA) with regard to Lubec’s 
301(h) waiver request.  The conclusions and recommendations in this document are based 
on the application of the requirements set forth in 40 CFR Part 125, Subpart G (revised on 
August 9, 1994) to Lubec’s discharge. 

 
The applicant’s most recent Section 301(h) modified National Pollutant Discharge 
Elimination System (NPDES) permit expired on July 7, 2008. Lubec submitted an 
application for a renewal of its Section 301(h) variance on July 29, 2008  The EPA applied 
the criteria established in 40 CFR Part 125, Subpart G, “Criteria for Modifying the 
Secondary Treatment Requirements Under Section 301(h) of the Clean Water Act,” in 
acting on this request. 

 
II. DESCRIPTION OF TREATMENT FACILITY 
 

Lubec’s treatment facility provides a primary level of treatment and consists of (1) an 
influent pump station, (2) screening and grit removal,(3) two primary treatment Imhoff 
tanks (4) prechlorination (if needed), (4) chlorination facility, (5) effluent pump station, 
(6) sampling of effluent quality, (7) sludge removal, mixing, drying, stabilization, and 
dumping facilities (8) lime, polymer and potasium permanganate chemical addition 
facilities, and (9) a Control Building.  There is a dechlorination facility at the terminus of 
the effluent force main approximately 2,600 feet from the main treatment facility.  The 
dechlorination facility consists of effluent flow metering, dechlorination chemical 
addition facilities, a effluent sampling access manhole, and the dechlorination operations 
building. Disinfection of the effluent occurs during the summer season (May 15 to 
September 30). 

 
Waste water enters the influent pump station wet well through a 10-inch diameter gravity 
sewer.  The waste water is pumped by the influent self-priming centrifugal pumps to the 
headworks channel for screening and grit removal.  A weir controlled splitting structure 
at the end of the headworks channels controls flow to the two (2) Imhoff primary 
treatment tanks.  The sludge and scum are stored in the lower compartments of the tanks 
for anaerobic digestion and then seasonally disposed of by liquid sludge land application 
or dewatered in drying beds and either land applied, landfilled or sent to another facility 
for further treatment and disposal.  The waste water flows from the Imhoff tanks to the 
effluent pump station wet well.  Sodium hypochlorite is injected into the force main in a 
chemical addition manhole to disinfect the waste water.  A static mixer is provided in this 
manhole to thoroughly combine the waste water with the chemical additions.  A 10-inch 
diameter force main between the treatment plant and the dechlorination facility acts to 
provide the necessary detention time to provide disinfection of the waste water flow.   



 

 2

  
 
II. DESCRIPTION OF TREATMENT FACILITY (cont’d) 

 
The 10-inch diameter force main from the effluent pump station at the treatment plant 
terminates at the dechlorination facility.  Effluent flow monitoring and sampling are 
conducted at the dechlorination facility.  The waste water is also dechlorinated with 
liquid sodium bisulfite which is injected into the force main in another chemical addition 
manhole.  The waste water flows from the dechlorination facility via an 8-inch diameter 
gravity outfall pipe and is discharged at Lubec Narrows at a depth of 18 feet below mean 
low tide. See Attachment B of this Fact Sheet for a schematic of the waste water 
treatment processes. 

 
III. DESCRIPTION OF RECEIVING WATER 
 

Lubec Narrows in Passamaquoddy Bay is a marine water subject to tidal action with a 
differences in tides (mean high to mean low) of up to 15 feet with very strong currents. 
Maine law, 38 M.R.S.A., §469 classifies the receiving waters at the point of discharge as 
Class SB waters. Maine law, 38 M.R.S.A., Section 465-B(2) contains the classification 
standards for Class SB waters. See Section V(B) of this document for a description of the 
designated uses as well as numeric and narrative water quality standards for Class SB 
waters. 

 
III. DESCRIPTION OF RECEIVING WATER (cont’d) 

 
Lubec’s waste water treatment facility discharges to a shellfish harvesting area that the 
Maine Department of Marine Resources (DMR) has designated as shellfish Area #C-58 
Lubec and South Lubec. (See Attachment C of this document). 

 
IV. PHYSICAL CHARACTERISTICS OF THE DISCHARGE 
 

A. Dilution Factors 
 

Pursuant to 40 CFR 125.62(a), the outfall and diffuser must be located and designed to 
provide adequate initial dilution, dispersion, and transport of waste water to meet all 
applicable water quality standards at and beyond the boundary of the zone of initial 
dilution (ZID) during periods of maximum stratification and during other periods when 
more critical situations may exist. 

 
The effluent from the Lubec waste water treatment facility is conveyed to Lubec 
Narrows via a polyvinylchloride (PVC) outfall pipe measuring eight (8) inches in 
diameter. The outfall pipe extended out into the receiving water approximately 100 feet 
with approximately eighteen (18) feet of water over the crown of the pipe at mean low 
water. MEDEP Rule 06-096 CMR, Chapter 530,  Surface Water Toxics Control 
Program, §4(a)(2) states:  
 



 

 3

 
 

IV. PHYSICAL CHARACTERISTICS OF THE DISCHARGE (cont’d) 
 

(1) For estuaries where tidal flow is dominant and marine discharges, dilution 
factors are calculated as follows.  These methods may be supplemented with 
additional information such as current studies or dye studies. 
(a) For discharges to the ocean, dilution must be calculated as near-field or 

initial dilution, or that dilution available as the effluent plume rises from the 
point of discharge to its trapping level, at mean low water level and slack tide 
for the acute exposure analysis, and at mean tide for the chronic exposure 
analysis using appropriate models determined by the Department such as 
MERGE, CORMIX or another predictive model.   

   
(b) For discharges to estuaries, dilution must be calculated using a method such 

as MERGE, CORMIX or another predictive model determined by the 
Department to be appropriate for the site conditions.   

 
(c) In the case of discharges to estuaries where tidal flow is dominant and marine 

waters, the human health criteria must be analyzed using a dilution equal to 
three times the chronic dilution factor. 

 
With the current outfall location, the Department determined through CORMIX 
modeling, the dilution factors associated with the facility at the permitteed flow of 
166,000 gpd were as follows. 
 
Acute  =  1,900:1  Chronic  =  4,700:1  Harmonic mean  = 14,100 

 
 Pursuant to Department rule Chapter 530, “Surface Water Toxics Control 

Program”, §4(2)(c), the harmonic mean dilution factor is approximated by 
multiplying the chronic dilution factor by a factor of three (3).  

 
V. APPLICATION OF STATUTORY AND REGULATORY CRITERIA 
 

A. Primary or equivalent treatment requirements [40 CFR 125.60] 
 

40 CFR 125.60 specifies that the applicant shall demonstrate that its effluent has 
received at least primary or equivalent treatment.  Primary or equivalent treatment is 
defined as: "treatment by screening, sedimentation, and skimming adequate to remove 
30 percent of the biochemical oxygen demanding (BOD) material and 30 percent of the 
total suspended solids (TSS) in the treatment works influent, and disinfection, where 
appropriate." (See definition at 40 CFR 125.58(r)). It is noted the MEDEP considers 
50% removal of the TSS as best practicable treatment (BPT).  
 

 



 

 4

V. APPLICATION OF STATUTORY AND REGULATORY CRITERIA (cont’d) 
 

The previous NPDES permit established monthly average technology based mass limits 
for BOD and TSS with a monitoring frequency of 1/Week. The limitations were 
calculated based on an assumed influent concentration of 290 mg/L for each parameter 
and a 30% removal for BOD and a 50% removal for TSS. This assumed  
value is based on the EPA Design Manual, Onsite Wastewater Treatment and Disposal 
Systems, dated October 1980, table 4-3 entitled “Characteristics of Typical Residential 
Wastewater” high range of values for BOD5 and TSS.  Derivation of the limits is as 